Fu
rni
iture Leis

. .(
(0]
mme
rc'
ial Site Fu
rnishin
! gS

Furni
nitur
elLei
sure.
com
PoolFurni
iture
Su

pply.

com

jercom

T
ab|esuppl.

ulénic
race.com

P

Picni
nicF
Par urni
kTablestCL:)re-Com
-com

1-8

00
213
_240

T

sale
s@furnitu
relsie
sure
com

Fiie

b1

JLLHT
n-.(“

_:_._‘
Hii4 _:-
\\.__:u_..‘
i1k
w.:-_:_:_:?
s 114
) 1
111

17

i
ook

114
1
__-‘:
1
1

o
11}

i
it
I

o

Hith itTH

_3__\_:._,.___..2
:.:_:
i

i1
1
i

11l
HilH
-:.E.-..nmu
_-.:‘- 4 "H
:__:-..!_ i1l
1 il
11 11
]
111
:—.-J‘-
-‘-
HiTi

5
::.5
:::.4:_
111 HiH
.:.é_.
::-.ﬂ
i HH
_:::..:
‘:._chx
t::. T
/ ,_t:._r.;‘.:,.
4111 !.j_- frrit
aeith E-:: H1H
H1H Hii o
__t_v.. \...-.___.. _2-.4- ol
T .:::u i
,,.:-‘.:,.E:- AT
s, 1] Wi .“_:_:,c
::::..:.: _:._:_:: Wi
__c:____: n___&:....:- ._::_
umn:m;:—. :____:\ H q-_:_-:\‘
_c.-_-:.-.: ‘-.:J-.::-:-u
1l il 114 ..____:______._-..:_:_
1 1] il ] HitHD
1 1 .‘_3..:..2______:-2::.
1 i ..:.::. ..::.m.:«.....:«:..:-.‘,‘.__.
.-2_:: _:;..:‘.. .:-‘.:: _‘::_:::_:.
Hillf gl HilH 11 t-:.;::-_..
._2‘:5._‘_‘:&: f] E:.:..-::_: A
-:_:- o .-t.e_z.-___..t i
I tu::‘u. il n:.:.:. cri!
5_2-:._:.__:.. Pl xnt..::
.:_:_::!_:::_:_. HiTHH hiH i1H
u_::\:\\ts:&t-_._._.22_.,.:‘ :..:.: ]
1 HiH :\::_:_._:_ __._-_-._..__.aq aheig
n‘:__.:______.__. _..._.:_“_:-:_:..-:..:- ::...:.
-:::_..__.:___..:‘-_-_.:_:.._- H1 t::_:..
Y ,s.ﬁ,.ﬁ.,.%.h“..“...,..‘.ﬁ.ﬁ.,._‘v
f 8
-:.:..___- ..._.:_-_:__-:t_:_“.___._...:_
Hiti ...-..:.:-..:-::.2:._...
._q__,.__.._.- tz.m:.t.:-
:.:: il :__..u:._n-
i 04! _.‘_::‘. ::.::.
oé? m-_._:-, :5___:__ .__:_:q_: f
-._:.-:__. it -&P:v.-\: il
.‘,.:__..:.-.. 1 b /] HATH m
:.:.::2:. 7 HiH 1
t:.,.:::: i t:..t: i i
.:E::_::_ ._:_...._:_: ::.:.._..:::Zt.
:..‘_:::.; iH :.:..:.:.EQZ..,:-:\.__.-t.__?.m i
1 i 111 HitH ::::.__::. :::.:-. HHH
.‘::_-..\q::‘._..: ___._.,:_._n_....:::_. :.:,a........ ._.:.
:.«:-:.:...,___: 1 :-.____:_.::_:- Tl n-___...m_:Z:
:.2:: 17 74 ::.-:: I il i (i i1
i 1] _._.:.‘_.__..__-\n____:____::.:.. HITH
:_:: _;:::_.__:._____: Eendy
T _...:E,:- 1] 11
.::.:::-&. 1 1l
i __z_:.:::_ .:_::!
.._r.:_._t_:\... _::_:.
] HitH HITH 1
:...:_‘::
il :.‘:.._._.__.
_:::.‘_:_.__:._
._\:_:.E

1
Hir
1l
HitH
111
:::.::
\K\_...QE:
__Lazn‘:..___
r:t.:.:.:a
mh\hhwu
HITHT
-_.._:-
mq-....
HH i yatf
i ity i ._...S_...
4! e -:..:--.m:.:-“:-_
T ._.nt.:____.?:..t:::
:::__-:.:::.::::.._._:\
-.._:__::- \t_t,:.: “_:__:.__:{“:
_:...:. 14 A1 Bt .\._‘.-:
i :?,&.\.-\.u-& 2-2;:_‘:
-\:___...‘ cit! {1144 ‘:.‘S_:‘.:‘
.____&..55 ..:,;.-,:.‘ .E.:.:._._:
:5.‘.:. _____::_: _2.:_._:...
,..:t,ﬁ:_:: :::. il :2_:_3
#1 _....u.._r.:__::- ay
t-:,::-::___\ HIF
,Z&.n: _.,._:__.:- iy
2..4___:__:_‘_5..- iy
._:::_:.w:..:;:
o e_.::m-\_r.t_:..
:...:‘.:__::: ::_:,_.
.__T.___t_:a_m..: .:_\_:...
..::-:_:::_____.._.
HitiH .._..:_._:..
17 ::.:_:nnq_‘
.,.2..:.:_:-._,
i :.__m:_u_.
iy
1

mn-: I}
::_s..q
:..,-__hqn-u
._\.: /)
—.:_“

:-m
-n.::
.‘.‘:_n___u.“__:

Mo

de

| # TAOWEB
S

Pa
ge 1
of 9

2



HARDWARE

5/16" x 1"
Machine Bolt

5/16" Washer

5/16" Kep Nut

2/24/2020 Page 2 of 9



TOOLS REQUIRED

1/2" Wrench

R 2" Socket Wrench

Tape Measure

2/24/2020

Page 3 of 9



PRODUCT SPECIFICATIONS

TA6WEBS
46” INGROUND TABLE WITH 4 SEATS

Top & Seats: 2" x 2" x 1/8" angle frame. 3/4” #9 steel expanded metal. 7 gauge x 1-1/2” flat bar center support and mounting bracket
understructure. Top is additionally supported to the corners with 7 gauge x 1-1/2” flat bar. Electrically MIG welded.

Coating: Oven fused functionalized polyethylene copolymer-based thermoplastic. Fluidized bed coating application with superior
mechanical performance, impact resistance and UV-stability.

Frame: 2-3/8” O.D. x 13 gauge pre-galvanized structural steel tubing. Brace attachment points are 1-1/2"x2"x3/16” steel flat bar.
Cross braces 1" O.D. x 16 gauge pre-galvanized structural steel tubing. Top is attached with 7 gauge 2"x2” die formed angle. Seat
mounting points are 7 gauge x 1-1/2” die stamped steel flat bar. Legs are bent over a mandrel through the bend radius producing a
wrinkle free bend. Holes are predrilled in legs for optional surface mounting. All electrically MIG welded.

Frame Coating: Electrostatic powder coated application oven cured.

Hardware: All stainless steel hardware fasteners.

Dimensions: Top is 46” x 46" x 30” high from ground. Overall height is 41". Seats are 10” wide x 36” long x 18” high from ground.
Outside to outside dimensions of 4 seat table is 77-1/2" x 77-1/2".

2/24/2020 Page 4 of 9



ITEM NO.

PartNo

DESCRIPTION

1

P-V369S

V369S Leg

RC36-S

3'long x 10" wide regal expanded seat

RC46-T

46" square regal expanded top

33-05-0029

5/16" x 1" Machine Bolt (SS)

33-02-0007

516" SS Washer

33-03-0012

5/16" Kep Nut (SS)

2
3
4
5
6
7

2/24/2020

P-01-04-0122

358 Crossbrace w/ Umbrella Tube

COMPONENTS

Page 5 of 9



il
il

i ﬁ_“__“__

i ‘_E_,____ i

It !
i
il i
N
A
i
i %§\i$
L I i
i
i il it
___:1___“‘_:__
f____x,“___”__‘ﬂn_ f
f

ied hardware.

ing speci

n
5
c
=
(@)
e
n
n
®
()
o
)
—
m
n
n
@]
—
@)
©
c
®
(o
(@)
T
()
e
—
]
e}
n
(@)
()
-
(o)}
©
™
()
e
-+
<
o
©
=
<

Page 6 of 9

2/24/2020



o
M
i

I

i

/
i

o
—
®
=
©
—
@®
<
ie;
2
=
O
o
Q.
(7))
(®)]
£
n
>
c
3
®)
e
(7]
n
Q]
n
(@)}
)
-l
(o))
©
™
)
e
-
)
-
[72]
-+
®
)
w
)
e
-+
e
@)
©
=
<

Page 7 of 9

2/24/2020



FOOTINGS

2/24/2020

~——37 13/16"

Estimated Required Concrete:
10 - 50Ib Bags of Concrete Mix

Page 8 of 9



2/24/2020

OVERALL DIMENSIONS

GROUND LEVEL _

77 1/2"

17 3/4"

29 15/16"

/16"

77 1/2"

Page 9 of 9



